1815 - Sh3EER1E
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

L__rﬂJ
2

Do o
%o @ I &

I
|

] T




1.815% - ShaERME

K5 1 5 ', . %o i
St N Pt HO. 1 % L7 Description G io:f

1 [102.01-01-P . |HK Face plate I
2 102.01-02-P @ﬁ‘f_—ﬁ Face plate agsket 1
3 02-608440421-1 B b A SR ET Screw 1/8x44 L=4 1
4 102.01-04 AP R |Arm oil shifld asm. 1
5 102.01-05 PRZCEFF HI9RFLIE  |Rubber plug 3
o 102.01-06 BHEF h 9% FLE Rubber plug 1
7 102.01-07 Ve 43 Thread guide rod 1
8 02-412280923-1 Jei B B ET Screw 3/16x28 L=9 7
9 102.01-09 LA Cord holder 1
10 102.01-10 & e AR Side plate 1
1 [102.01-11 & AR Gasket !
12 [102.01-12 TR 11 Face plate 1
13 102.01-13 LRIETRAR Safety label 1
14 |02-412281423-1 J& BB R ET Screw 3/16x28 L=14 3
15 102.01-15-P L Machine cover I
16 102.01-16 AEFHA YT 85 FLE Rubber plug 1
17 [02-512281821-1  |{EISERISKEMET |Scrow 3/16x28 L=18 I
18 102.01-18 [EECEINE S Reverse feed lever stopper 1
19 [102.01-19 T ol & 7L Rubber plug 1
20 [102.01-20 SRELE Magnet cord rubber 1
21 [101.01-21 WAL L8 |Thread tension asm. |
22 101.01-22 AR R ET Thread tension post 1
23 101.01-23 LSS Thread tension guide 1
24 |101.01-24 NEERAR Thread tension disk 2
25 |101.01-25 IR Thread tension spring 1
26 [101.01-26 AN L Thread tension nut 1
27 02-412280623-1 fl\%%ﬁ%zﬁ#ﬁﬂ Screw 3/16x28 L=6 1
28 102.01-28 PP E Thread take-up lever cover 1
29 024122806231 |[BKEEFFPEMET  |Screw 3/16x28 L=6 1
30 102.01-30 &) Arm thread guide Right 1
31 [02-611400621-1 R HIET Screw 11/64x40 L=6 1
32 101.01-32 L&A Thread tension asm. |
33 101.01-33 %?ﬁdﬂi‘ Tension nut 1
34 |101.01-34 FE MR Rotating stopper 1
35 101.01-5 S LR Tension spring 1
36 101.01-36 %?ﬁﬁ Thread tension disk presser 1
37 101.01-37 %ﬁﬁi Thread tension disk 2
38 101.01-38 e L RET Tension post 1
39 [101.01-39 PR Take-up spring 1
40 101.01-40 P2 SR Tension post socket 1
41 02-909400421-1 ST R BET | Screw 9/64x40 L=5.5 1
42 02-815280711-1 L 2R WET Screw 15/64x28 L=7 1
43 101.01-43 AT Tension releasing 1
44 101.01-44 Hix | Throat plate 1
45 |02-211400621-1 AT Screw 11/64x40 L=6 1
46  02-211400623-1 FHRSRAT Screw 11/64x40 L=6 1

-18-




1015 - SpEEERH
MACHINE FRAME&MISCEL_LANEQUS COVER COMPONENTS

<O



1.HL% - Sh3ER4

5 # 5 % o Do H R | &F
R escription
Ref. NO. Part NO. Qty Note
47 101.01-47 R Arm thread guide Left 1
48 02-611400621-1 TR HIRET Screw 11/64x40 L=6 1
49 101.01-49 AR V8 77 R L% Ribber plug 2
50 02-412280923-1 EARSEET Screw 3/16x28 L=9 3
51 101.01-51 e R Slide plate asm. 1
52 101.01-52 R Slide plate 1
53 101.01-53 Ei:2:8 3 Bed slide spring 1
54 02-606560221-3 R ERET Screw 3/32x56 L=2.2 2
55 102.01-55 JE T HE Bed screw stud 4
56 101.01-61 *ih % Ruler stopper 1
57 02-911400611-1 Jeif SRIRET Screw 11/64x40 L=6 2
58 101.01-63 HShEEET Pole 2
59 102.01-64-P BEShe Model plate 1
60 102.09-32 TRERIRAM Bobbin base 1
61 102.09-33 R IEMET Screw 3
62 102.09-34 7] Knife 1
63 102.09-35 LRI BLTIRET  |Knife screw 2
64 102.09-36 Je L RAY Thread tension asm. 1
65 102.09-36-01 Je R 9R Tension nut 1
66 102.09-36-02 J L IRET Tension post 1
67 102.09-36-03 e 4508 Tension spring 1
68 102.09-36-04 >:35%:1 Thread tension disk presser 2
69 102.09-36-05 T &R Thread tension guide 1
70 102.09-36-06 e (F) Tension nut 1
71 102.11-34 HLEA Motor cover 1
72 102.11-35 LS R E BT screw 3
73 102.11-36 RIPFFR |Protects the switch ]

—20-




2. LH - Bk&EG

MAIN SHAFT&THREAD-UP LEVER COMPONENTS

-21-



2.1 - PR ED M

K # 5 i e ¥ OR| &
i et S % b7 Description g1 e

1 02-815281151-1 PR AT RET Screw 15/64x28 L=10.5 1
2 101.02-02 PR EHT Thread take-up crank shaft 1
3 101.02-03 e 74 e PR ) Roller felt 1
4 ]101.02-04 YRR Thread take-up lever 1
5 [101.02-05 BREIEF S AL F Thread take-up lever asm. 1
6  |101.02-06 PeSAF R K Needle bearing 2
7 |101.02-07 PR A IR Needle bar crank 1
8 101.02-08 FHHFEERT Needle bar crank rod 1
9  |101.02-09 PR W A R ET Left screw 9/64x40 L=4.8 1
10 [102.02-10 HHH MR Counter weight asm. 1
11 |02-818281651-1 | #HATHIHG EE9RET Screw 9/32x28 L=16 1
12 |02-816400611-1 P22 il 4 E (2 R ET Screw 1/4x40 L=6 2
13 |101.02-13 E I8 ETORY Rubber ring 1
14 |02-418281651-1 | &H#F il i (18T Screw 9/32x28 L=15.5 1
15 |102.02-15 B Counter weight 1
16  |101.02-16 ERHRO A Feed drive eccentric cam asm. 1
17 [02-516401111-1 | E¥HRORERET Screw 1/4x40 L=11 2
18 |101.02-18 EE LR Feed drive eccentric cam 1
19 [02-409400623-1 | ¥ ﬁi&%‘ﬁﬁﬂ'ﬂ Screw 9/64x40 L=6 2
20 [102.02-20 R Needle bearing 1
21 |102.02-21 S e Oil seal 1
22 [101.02-22 T T Snap ring 1
23 [102.02-23 P Ba Thrust collar asm. 1
24 |02-816400611-1 | bH¥|EemET Screw 1/4x40 L=6 2
25 |101.02-25 Lﬁﬂt{gi Main shaft front bushing asm. 1
26 |101.02-26 il 5 0 5 4 Oil adjusting collar 1
27 [102.02-27 R E Bushing,intermediate 1
28 [101.02-28 AR | Cable band 1
29 |101.02-29 BREE Rubber 1
30 [101.02-30 BAERFHER Thread take-up crank shaft felt 1
31 |02-815281051-1 | FHeeReEr Screw 15/64x28 L=10 1
32 [102.02-34 Fie Hand wheel 1
33 |102.02-38 ot I Main shaft 1
34 101.02-40 st iR SRR Oil amount adjusting pin 1
35 |101.02-41 L4l § 7 850U | Rubber ring 1
36 |101.02-42 R Ll 34 Thrust collar 1
37 [102.02-43 LSRR RET Screw 1
38 102.02-44 e (A) Connect block A 1
39 [102.02-45 i i 3 A Connect rubber A 1
40  |102.02-46 A% Screw 3
4] 102.02-47 AR | Needle bearing plate 1
42 [102.02-48 EH2E (8) Connect block B 1
43 [102.02-49 ERAE (B) BERET | Screw 3
44 [102.11-36 IR HLA Motor asm. 1
45 |102.11-37 B AL LR ET Screw 4
46 [102.11-38 HL R Washer 4

22




.54 - B2 - THIEMG

NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

-23-



3.5T#F - B - THERH

i # i % L7 S Description o OR |\ wE
Ref. NO. Part NO. Qty Note

1 102.03-01 HA EFLE Cap 1
2 102.03-02 HHLE Needle bar bushing upper ]
3 102.03-03 FHF Needle bar 1
4 102.03-04 AP EEEAN Needle rod holder asm. 1
5 02-509400821-1 AT R ET Screw 9/64x40 L=7.5 3
6 102.03-06 T SRR Slide block 1
7 102.03-07 HHFTELH Needle bar thread guide 1
8 102.03-08 HHETE Needle bar bushing,lower 1
9 02-508440521-1 PLEFSRET Screw 1/8x44 L=4.8 1
10 [102.03-10 HFEH Needle bar thread guide 1
11 [101.03-11 PLEE Needle DBX1 #14 1
12 |101.03-12 KOguSE NS Gear&pinion asm. 1
13 |101.03-13 EisRAl Gear&pinion asm.,upper 1
14 [101.03-14 A RAs Gear asm. 1
15 |02-816400811-1 R RET Screw 1/4x40 L=8 2
16  |101.03-16 B4 A Pinion asm. 1
17 |02-816400811-1 AT EORET Screw 1/4x40 L=8 2
18 |101.03-18 TisRal Gear&pinion asm.,lower 1
19  [101.03-19 BRTERAH Gear asm. 1
20  [02-816400811-1 R RET Screw 1/4x40 L=8 2
21 101.03-21 THSERAN Pinion asm. 1
22 02-816400811-1 VTR RET Screw 1/4x40 L=8 2
23 |102.03-23 =3 Upright shaft 1
24 |101.03-24 e Hook asm. 1
25  [102.03-25 B4 FhE Upright shaft bushing,upper 1
26  [102.03-26 EHTHE Upright shaft bushing, lower 1
27 |102.03-27 THEHME Bushing rear 1
28 |02-812280711-1 B FERERET Screw 3/16x28 L=7 1
29 [102.03-29 ThiEAal Thrust collar asm. 1
30 |02-511400511-1 Thi e Screw 11/64x40 L=5 2
31 102.03-31 Fah Lower shaft 1
32 101.03-32 R ENME Bobbin case holder 1
33 [02-511401021-1 AR 72 (LS9 ET Screw 11/64x40 1.=9.5 1
34 |02-812280711-1 F S AT AR T Screw 3/16x28 L=7 1
35 102.03-35 FHipTHhE Lower shaft front metal 1
36 [101.03-38 T PR A Oil seal screw asm. 1
37 101.03-39 F i PR OGS Oil wick 1
38 101.03-40 T PR THRET Oil seal screw 1
39 101.03-41 B Bobbin |
40  [101.03-42 W Bobbin case 1
41 101.03-43 R TAN Hook bobbin case asm. 1
42 |02-612281311-1 TG R ERET Screw 3/16x28 L=13 1
43 101.03-46 PSR R Slide block base 1

-24-




4. [EFER G

HAND LIFTER COMPONENTS




4. [EFEG

Fs i3 5 £ # Daatiai o OR|®E
R escription
Ref. NO. Part NO. Qty Note
1 101.04-01 FE R F Hand lifter 1
2 |02-509401023-1 | MR FERET Screw 9/64x40 L=10 I
3 101.04-03 EHEFHORE Rubber ring 1
4 102.04-04 BB T e A Hand lifter cam asm. 1
5 102.04-05 EHHE Presser bar bushing lower 1
6 02-409400821-1 | & HEAPSRET Screw 9/64x40 L=8 1
7 102.04-07 AT AL AP SR L0 Link shaft 2
8 101.04-08 WLrEIF O E-ring § 3
9 101.04-09 i MR Presser foot asm. 1
10 102.04-10 THEES KR Wire holder bracket,lower 1
11 102.04-11 R ERR AT 48 ET Hinge screw 1
12 102.04-12 J&#T HIsRET Hinge screw 1
13 102.04-13 T Knee lifter connecting rod 1
14 102.04-14 Lifting lever link 1
15 02-411400521-1 Screw 11/64x40 L=5 1
16 02-411400521-1 Screw 11/64x40 L=5 1
17 02-515281521-1 Screw 15/64x28 L=14.5 1
18 102.04-18 Wire holder 2
19 02-412280623-1 Screw 3/16x28 L=6 1
20 102.04-20 Wire holder bracket,upper 1
21 04-612320400-1 Nut 3/16x32 2
22 101.04-22 E-ring 5 2
23 101.04-23 Tension release return spring 1
24 102.04-24 Thread release pin spring 1
25 102.04-25 Wire cable holder 1
26 102.04-26 Tension release supporting pin 1
27 02-412280623-1 Screw 3/16x28 L=6 1
28 102.04-28 Thread tension release wire 1
29 102.04-29 Tension release shaft 1
30 102.04-30 Presser adjusting screw nut 1
31 102.04-31 Presser spring regulator 1
32 102.04-32 Presser adjusting spring 1
33 102.04-33 Presser bar guide bracket 1
34 101.04-35 Presser bar 1
35 102.04-36 Presser bar thread guide 1
36 02-816400811-1 Screw 1/4x40 L=8 1
37 02-509400821-1 Screw 9/64x40 L=8 2
38 102.04-39 Knee lifting cross rod asm 1
39 102.04-40 REMETE A Hand lifter link 1
40 102.04-41 ORI E-ring 5 1
41 102.04-42 FERF-FE Lifting lever 1
42 102.04-43 FHEEFGERF LI P4ME  | Ering S 1
43 102.04-44 Efeya Sk nA Knee lifting cross rod 1
44 102.04-45 B FHF Presser guide bar 1

-26—-




5. X MEMF
FEED MECHANISM COMFONENTS

=D



5. & B AR

F5 i 4 4 R Description HOR)#E®
Ref. NO. Part NO. Qty Note
1 102.05-01 B EER Feed adjust rod 1
2 102.05-02 R E 8 Feed regulator pin 1
3 02-509400621-1 EF-BRET Screw 9/64x40 L=6 2
4 101.05-04 EE T 28 Feed regulator 1
5 101.05-05 EE U SR E Feed regulator bushing 1
6  [02-312280721-1 EE VAT REMET | Screw 3/16x28 L=7 1
7 102.05-07 R YT Feed regulator screw 1
8 102.05-08 EREEEI AR Spring 1
9 102.05-09 EEBES A Feed adjust pin 1
10 [102.05-10 EE B EE Feed dial 1
11 [02-512281821-1 EF R e R ET Screw 3/16x28 L=18 1
12 |102.05-12 &R EF Rocker shaft connecting rod 1
13 |102.05-13 B EAFE Walking foot long pin 1
14 02-809400424-1 EREFFIRET Screw 9/64x40 L=4 1
15 |102.05-15 16 EFF Connecting rod 1
16  [102.05-16 EFHATRERORE Rubber ring 1
17 [102.05-17 BB (1% Feed reverse spring 1
18 |101.05-18 BLERLEM B 4E E-ring 5 1
19 [102.05-19 {3 K ih 4 Feed reverse arm asm. 1
20 |102.05-20 6K dh R ET Screw 1
21 [101.05-21 & AT 4 E-ring 5 1
22 |102.05-22 (PP SEDg 3 Spring 1
23 [102.05-23 HAED BUE Walking foot short pin 2
24 102.05-24 ERHKIEER Connecting link long pin 2
25 |102.05-25 EEEIEER Connecting link short pin 2
26 |102.05-26 ERHE SR A Feed adjust link asm. 1
27 102.05-27 ERHESREAAS | Adjusting link fulerum shaft 2
28  [02-815280711-1 A RET Screw 15/64x28 L=7 2
29 02-809400424-1 AT RET Screw 9/64x40 L=4 2
30 |102.05-30 FERR Feed bar shaft 1
31 [102.05-31 SR RS Retaining ring 1
32 [101.05-32 EEF Fedd dog I 1
33 |02-608440621-1 B LT Screw 1/8x44 L=6 2
34 [102.05-34 AR Feed bar asm. 1
35  [101.05-35 ERA S IR Adjusting link spring guide 1
36 (02-411400523-1 SRS EeRET Screw 11/64x40 L=5 2
37 102.05-37 P ¥ E AR Feed spring hood 1
38 |102.05-38 R Feed rocker shaft 1
39 [102.05-39 & ih HR B Walking foot middle pin 1
40  |02-509400621-1 A B SR ET Screw 9/64x40 L=6 1
41 |04-618280400-1 16 F AT W 88 1 Nut 9/32x28 1
42  (101.05-42 &R A Feed rocker shaft crank asm. 1
43 |02-412281621-1 K E T Screw 3/16x28 L.=15.5 1
44 102.05-44 16 5F Ja i i Lifting rocker asm. 1
45  |02-412281421-1 85F Ja AR ET Screw 3/16x28 L=14 1
46 [102.05-46 16 P EFF R 3R ET Hinge screw 1

—28-




5.3 B AR
FEED MECHANISM COMPONENTS

—29-



5.5 Bl &R 44

|

S F i 1 4 £ Description ¥ o) &
Ref. NO. Part NO. ] Qty | Note

47  |102.05-47 biepoa it Feed driving shaft

48  |102.05-48 65 W a1 Thrust collar asm.

49 |02-816400611-1 | EK-EhPyEEeRET Screw 1/4x40 L=6

50  [102.05-49 EE HATHE Feed rocker shaft bushing

51 02-411400721-1 Screw 11/64x40 L=7

52 [102.05-50 Retaining ring

53 102.05-51 Feed bar crank asm.

54 02-412281421-1
29 102.05-52
56 02-511401121-1
57 102.05-59
58 102.05-61
59 02-816400611-1
60 102.05-63
61 102.05-64
62 102.05-65
63 02-816400911-1
64 02-816401041-1
65 102.05-68

3 5 i o

LB T 984T
B PHE F E (19T
BLERRF

Screw 3/16x28 L=14
Driving shaft crank asm.
Screw 11/64x40 L=10.5

Thrust collar asm.

Screw 1/4x40 L=6
Rubber ring

Feed reverse shaft

Feed lever metal

Screw 1/4x40 L=8.5
Screw 1/4x40 L=10
Reverse feed control lever

Reverse feed control lever asm.

e e e e T T S S N U U U P N S 6 T S

~30-

L




6.8 &4
THREAD TRIMMER COMPONENTS

~31-




6.8 3] & MG

Sild ¥ 7 % o Description o 8| &
Ref. NO. | Part NO. | Qty Note
I 101.13-02 $ETSMI1/64"x40 L=12 Screw SM11/64x40 L=12 2
2 |101.13-10 FORBESRETH Washer 2
3 101.13-07 TIZREACA S Partiality shank asm. 1
4 101.13-08 16 2 7116 2 ET Screw 2
5 101.13-03 w7l Motorial knife 1
6 101.13-04 2 SM11/64"x40 Nut SM11/64x40 1
7 101.06-06 BRI Knife bracket 1
8 02-206560321-1 | 7 J1 i85 8RET Screw 1
9 101.13-12 #& 7] Secant knife 1
10 |101.13-05 PEH Protect needle patch 1
11 101.13-06 $ET SMY/64"x40 L=4 Screw SM9/64x40 L=4 1
12 [02-611401021-1 | #i#% Thread shear rock arm 1
13 [101.06-13 S50 i #9 1E 3 B Positioning block 1
14 [101.06-14 S Spring I
15 |101.06-15 $ET SMi/16"x32 L=14 Screw SM3/16x32 L=14 2
16 |02-409400523-1 | VIR fhE Thread shear cam rock arm assy 1
17 101.06-17 $BET SM | 1/64"x40 Screw SM11/64x40 1
18  [101.06-18 Bz dh 5 e o £ Short bush 1
19 101.06-19 $ET SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20  [02-916400611-1 | MHEETHAE Pole 2
21 101.06-21 the Thread shear cam |
22 |02-811400511-1 | e fe L% Bale band 1
23 |101.06-23 $RET SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 101.06-24 HEAFORET SM11/64"x40 L=5.5| Screw SM11/64x40 L=5.5 2
25 |101.06-25 HEH Knife shaft connecting rod 1
26 [101.06-26 Y12 4e h i s Thread shear rock arm shaft I
27 |101.06-7 FHE 0 Spring cover 1
28 |02-611400621-1 | % Spring 1
29 |101.06-29 BY LR AR B 43 14 Thread shear rock arm shaft 1
30 |101.06-30 $ET SM1 /64"x40 Screw SM11/64x40 1
31 101.06-31 RH Rool shaft assy 1
32 101.06-32 L. 35 Nut 1
33 101.06-33 §ili Thread shear shaft 1
34 |101.06-34 £ Retaining ring 1
35 101.06-35 Bk 33537 2R Magnetic plug cushion mat I
36 [101.06-36 D12 LR B T B4 Magnetic plug pin 1
37 101.06-37 A SM1/4"x40 Nut SM1/4x40 1
38 101.06-38 filic] Washer 1
39 |101.06-39 MR LW 4T Screw 1
40 101.06-40 W M4 Nut M4 2
41 101.06-41 PIEe 1 3 3 Magnetic plug cushion mat 1
42 |02-409400623-1 | #ALkHE Thread loose seat |
43 |101.06-43 L Spring I
44 101.06-44 $RET SM1/4"'x28 L=13 Screw SM1/4x28 L=13 |
45 |101.06-45 VYR R Magnetic plug 1
46  [101.06-46 $RET SM15/64"x28 L=14.5 | Screw SM15/64x28 L=14.5 1
47 02-415280923-1 | BEARGLME £ Electrical plug breacker washer 1
48 101.06-48 FThibE Bushing,lower shaft 1
49 101.06-49 HE4.5x8xC.5 Washer 4.5x8x0.5 2

-32-




7. BB HEED 4
AUTOMATIC REVERSE FEED COMPONENTS

8. ML BRI
WIPER COMPONENTS

-\

/

r___,_____-_________,_____
o
g .

e e e . e o s s -t . e -



7. BB SE A4

F% L p s ¥ R|%
Ref. NO.| Part NO. F . Retceiption Qy | Note
] 101.07-01 B 20 B4R TF X 4L 4 Reverse feed switch asm. I
2 101.07-02 RAFHE E-ring 5 2
3 101.07-03 B zh @ 4 i fF Reverse feed connecting shaft 1
4 101.07-04 MBE RIS E-ring 9 1
5 101.07-05 51 5% ih 4L 1 Connecting arm asm. I
6 101.07-06 £ 4 ol 4 0 94 10 E-ring 4 |
7 |101.07-07 el AT Reverse feed connecting link I
8 | 101.07-08 HasEnE E-ring 20 1
9 101.07-09 HBH Washer 16x24x2.6 1
10 101.07-10 R ) Rubber plunger 1
11 | 101.07-11 T E-ring 4 2
12 101.07-12 8 5 B o 4 Plunger arm pin 1
13 101.07-13 {5 4 HL B 4 Reverse feed magnet asm. 1
14 101.07-14 oL B B Screw 15/64x28 L=12 2
15 101.07-15 H zZh 4 Screw 3/16x28 L=9 1
16 101.07-16 HEHE Plunger spring I
8.3k & H 1+ ;

1 101.08-01 R BB Wiper asm. 1
2 101.08-02 B SR Wiper cover 1
3 101.08-03 Rk 76 % ST Screw M3 |
4 101.08-04 1% 2h 4 4k LR 4T Hinge screw 1
5 101.08-05 £ . Nut 9/64x40 1
6 101.08-06 R 2R Wiper link A 1
7 101.08-07 WB R Wiper link B 1
8 101.08-08 =l . E-ring 1
9 101.08-09 HLFF Al OB SRR ET Wiper link B.hinge screw 1
10 | 101.08-10 &z iR Wiper hinge screw collar I
11 101.08-11 & R AL Wiper spring 1
12 101.08-12 & zh B S A L 58 £ Nut 11/64x40 1
13 101.08-13 B e Wiper rubber A 1
14 101.08-14 ®EAF Wiper rubber B 1
15 101.08-15 Rk LR 1 Wiper solenoid 1
16 101.08-16 itok:] Wiper solenoid shaft |
17 101.08-17 FF ¥ Power switch 1
18 101.08-18 G ' Electric wire 1
19 101.08-19 FRE 2-core cabtyre cord 1
20 101.08-20 W A Wiper base asm 1
21 101.08-21 f& zh a5 Wiper link collar 1
22 101.08-22 Mk KR Screw 3
23 101.08-23 W pin contact 2
24 101.08-24 REHF Wiper i
25 101.08-25 WA R R BT Screw 9/64x40 L=5 1
26 101.08-26 MK R B 55 Wiper collar 1
27 101.08-27 RN % 18 E-ring 1 :
28 101.08-28 Rz B 4 Wiper driving shaft asm 1
29 02-412280921-1 | $R 4% B 5% (5 4 &7 . Screw 3/16x28 L=9 2

s

-34-




9.iE B &4

OIL LUBLICATION COMFONENTS

18 =12

|
I
I
I
|
I
-

10.iH & &4

OIL RESERVOIR COMPONENTS

\ a“_ﬂ||..||||...l
A \

w

IS SOT—

o

I
|
|
I
I
[
1
L

L———g——-—---—_.—f

=35-




9.i8 B ER 4

z 4L o ;
9 i g 4 R Description oW &
Ref. NO. Part NO. Qty Note
1 102.09-01 Oil sight window 1
2 102.09-02 Rubber ring 1
3 102.09-03 Main shaft oil tube I
4 02-412280623-1 Screw 3/16x28 L=6 1
5 102.09-05 Oil felt presser 1
6 102.09-06 Oil return tube asm 1
7 102.09-07 Holder I
8 101.09-08 Oil wick 1
9 102.09-09 Oil adjusting screw 1
10 102.09-10 Spring 1
1 102.09-11 Oil tube 1
12 101.09-12 Lubricating oil pump asm 1
13 101.09-13 Oil pump installing base 1
14 101.09-14 Oil pump 1
15 101.09-15 Oil pump impeller 1
16 101.09-16 Screw D=3 L=10 3
17 101.09-17 Lubricating oil pump cover 1
18 101.09-18 Oil pump impeller cover 1
19 101.09-19 Plunger 1
20 101.09-20 Plunger spring 1
2] 101.09-21 Plunger screw 1
22 101.09-22 Hook driving shaft oil tube I
23 101.09-23 Screw M3 L=8 3
24 02-611401021-1 Screw 11/64x40 L=9.5 1
25 101.09-26 Oil pump support,large 1
26 02-615281221-1 Screw 15/64x28 L=12 1
27 101.09-28 Rubber joint 1
28 102.09-37 Bobbin pulley 1
29 102.09-38 Screw 2
10,78 & &4
1 101.10-01 i &k Oil reservoir asm 1
2 101.10-02 M1k Oil reservoir I
3 101.10-03 il EE R Oil reservoir gasket 1
4 101.10-04 PLk AR Rubber cushion 4
5 02-620240721-1 | HEilifLER Screw 5/16x24 L=7 I
6 101.10-06 HeEmFLETORY I Rubber ring 1
7 101.10-07 6 HE RHLDLI) b 4 Knee lifting rotating arm 1
8 101.10-08 AL lo) gt A 491 5 Spring |
9 101.10-09 el kD JEERT ] E-ring 10 1
10 101.10-10 TR FERBRARHT 19 3k Vertical shaft fitting arm 1
1 101.10-11 PRI T S RET Screw 2
12 101.10-12 A fi) b G PR A2 98 V9 BE | Nut M6 2
13 101.10-13 AR fi) b A PR 37 U8 7788 ET | Screw M6 L=30 2
14 101.10-14 A o) iR ET Screw M6 L=17.5 1
15 101.10-15 16 B el Knee press cross shaft 1
16 101.10-16 PEAFF Knee pan plate asm |
17 101.10-17 BRI Knee pan plate cover 1
18 101.10-18 PEIFF Knee pan upright shaft 1
19 101.10-19 BROVFF IR Knee pan plate rubber 1
20 101.10-20 BRI Knee pan plate 1
21 101.10-21 PROMFT 73k Knee pan plate support 1
22 101.10-22 LES: 37 Screw M6 L=12 I
23 101.10-23 ?ﬁEWTﬁiﬁ%J Knee lifter push rod 1

-36-




7

= by P

1R ZEEH

THREAD STAND COMPQNENTS

/""‘_"'__-‘__—_""__""_""E_'—

12. M 14

ACCESSORIES




MRS

il fr 5 % 7N Description oW\ @ E
Ref. NO. Part NO. Qty Note
1 101.12-01 it R EH A Thread stand asm. 1
2 101.12-02 5| R AR Spool retainer 2
3 101.12-03 AT Spool pin 2
4 101.12-04 ES RS R k! Spool rest cushion 2
5 101.12-05 ik Spool rest 2
6 101.12-06 RBIL R IIRET Screw M6 L=16 2
7 101.12-07 LRI LK Thread guide arm joint 2
8 101.12-08 Spool rest rod rubber cap 1
9 101.12-09 Spool rest arm 2
10 101.12-10 Spool rest rod,upper 1
11 101.12-11 Spool rest rod joint 1
12 101.12-12 Screw M5 L=14 2
13 101.12-13 Nut M5 2
14 101.12-14 Spool rest rod,lower 1
15 101.12-15 Thread guide 2
16 101.12-16 AT Spring washer 2
17 101.12-17 LfxFTHEE Nut M5 2
18 |101.12-18 SIRAT R SR ) Nut M16x1.5 1
19 |101.12-19 KON R E WA Washer 16x30x2.6 2
20 101.12-20 S5 1151 9 0 9 A0 18 P Spring washer 1
12. 64
5 # B k 5 S %o | &k
g 2 escription
Ref. NO. Part NO. 1 Qty Note
1 101.14-01 PLSL EEFEE) 4R 1 Machine hinge plate asm. 2
2 101.14-02 PLk e S ET Nail 4
3 101.14-03 Pk R Machine hinge plate 2
4 101.14-04 Screw driver,large 1
5 101.14-05 Screw driver,mendium 1
6 101.14-06 Screw driver,small |
T 101.14-07 j Bobbin 3
8 101.14-08 Macgube head cover 1
9 101.14-09 Macgube rest cover 1
10 101.14-10 Oil reservoir asm. 1
1 101.14-11 Needle DBx1 #14 142
12 101.14-12 quakeproof washer A 1
13 101.14-13 quakeproof washer B 1
14 101.14-14 Instruction book 1

-38-




